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Experimental research on the unsaturated seepage characteristics
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Fig.5 Water retentivity test result
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Fig.6 Permeability test result (1)
Table.i Permeability test result
Saturated hydraulic condictivity [cm/sec]
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Fig.7 Permeability test result (2)
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